Spare parts list
Baker SF 1200

Iltem number: 765042357
Release date: 06.01.20
Released by: JOLU
Revision date: 15.09.2023
Revision no.: 001

Gram Scientific ApS

Aage Grams Vej 1
6500 Vojens, Denmark




Content

RErIGeration SYSTEM PArtS ........oooiiiiiii ettt e e e ah bt e e e s b et e e et e e e e aa b b e e e e abe e e e e b e e e e aanreas
SeNSOrs and SENSON POSIHIONING ......uteiiiiiiie ettt e et e e e b b e e e e e b bt e e e e be e e e e e b et e e s eabbee e e anee e e e abeeeeeenneeas

(072 o)1 1T B0 T- o £ SR



Refrigeration system parts

SF 1200 G

—

Z_

B

)

Item no. | Description Gram part no. Issued Deleted
1 Compressor NT2210U 502900107 0120
2 Starting device 453051502 0120
3 Rubber bush 760080519 0120
4 Compressor clip 760082367 0120
5 Compressor screw 760082711 0120
6 Condenser complete w/fan 765080299 0120
7 Condenser fan motor 763254092 0120
8 Filter drier 765080159 0120
9 Air filter 763252069 0120
10 Attachment plug 765081250 0120
11 Evaporator 765080298 0120
12 Heat exchanger, front evaporator 760080978 0120
13 Heat exchanger, rear evaporator 760080977 0120
14 Expansion valve 413165019 0120
15 Evaporator suspension 762250607 0120
16 Evaporator cover 762251250 0120
17 Evaporator fan 610540049 0120
18 Fan bracket 762251227 0120
19 Defrost heater 765072061 0120
20 Clip for defrost heater 761254427 0120




Sensors and sensor positioning

D C B
— o7 J
o i
7 = 7
7 = _E
Item no. | Description Gram part no. Issued Deleted
A Room sensor 453531500 0120
B Defrost sensor 453531501 0120
C Condenser sensor 1 453531500 0120
D Condenser sensor 2 453531500 0120
E Extra sensor (hard chill) 453531501 0120




Cabinet parts

ve/o

Gram part no.

Item no. | Description Issued Deleted
50 Air relief valve 765081206 0120
51 Drip water tray 762251198 0120
52 Holder for drip water tray 761253491 0120
53 Air distribution plate 762251222 0120
54 Drain pipe 765081169 0120
55 Fan guard 2300 mm 762251232 0120
56 Bracket f. air distr. plate, front 762251218 0120
57 Bracket f. air distr. plate, back 762251217 0120
58 Front panel close latch 761253307 0120
59 Bracket for close latch 761257608 0120
60 Buffer rail, left side 762251154 0120
61 Buffer rail, back 762251155 0120
62 Buffer rail, right side 762251233 0120
63 Buffer front piece 762251229 0120
64 Buffer spacer 762251234 0120
65 Screw M5x12 420178203 0120
66 Screw M5x50 420178001 0120
67 Spacer bush 50 mm 762251184 0120




Item no. | Description Gram part no. | Issued Deleted
68 Base complete w/100 mm ramp 818649901 0120
68 Base complete w/400 mm ramp 818649903 0120
69 Ramp 100 mm 762251176 0120
70 Ramp 400 mm 762251175 0120
71 Base heating element 765071873 0120
72 Mains cable DK 765072568 0120
72 Mains cable EU 765072566 0120
72 Mains cable UK 765072567 0120
73 Drain line heater 761250763 0120
74 Bracket for door switch/lock 761259005 0120




Electrical parts

Item no. | Description Gram part no. Issued Deleted
100 Control panel 762251235 0120
101 Control panel plug 760250273 0120
102 Top hinge for control panel 761258926 0120
103 Bottom hinge for control panel 762250224 0120
104 Control panel filter 762250222 0120
105 Control panel close latch 761253301 0120
110 Electronic controller, display part 612900051 0120
111 Band cable L=1200 453582046 0120
112 Electr. controller, power part P2+ 761256128 0120
113 Label w/keys 765040643 0120
114 Junction box 762251130 0120
115 Cover for junction box 762251132 0120
116 Door switch 450400113 0120
117 Spacer L=8,3 mm 765080021 0120
118 Trafo for lights 760073650 0120
119 Halogen light 10W 450742002 0120
120 Appliance inlet 451022002 0120
121 Spacer L=16 mm 451119513 0120
122 Mounting socket for light 450742001 0120
123 Wiring for light 765071603 0120
124 Spacer for PCB 451119515 0120
125 Sensor plug holder 452260601 0120
126 Sensor plug 452260600 0120
127 Cable clip 424350001 0120
128 Hex. nut M3 421092003 0120
129 Solid state relay 450200300 0120




Door

210
<£%
205
Item no. | Description Gram part no. | Issued Deleted
200 Door 762251104 0120
201 Door gasket 762251152 0120
202 Hinge, righthand 424180051 0120
202 Hinge, lefthand 424180052 0120
203 Drag strip 335110001 0120
204 Fixing bracket 762251158 0120
205 Handle complete 761257965 0120
206 Screw M5x35 420340151 0120
207 Screw M5x12 420178203 0120
208 Screw M5x20 420168207 0120
209 Buffer rail 762251155 0120
210 Key for handle 765080345 0120




Notes




